
10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd. 97 www.brandt.ca

7.0 Parts List
1035 Standard & Supercharged Augers
1040 Standard Augers
1050 Standard Augers
1340 Standard Augers

Serial No. 112000 - 115999



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd.www.brandt.ca 98

Parts Table of Contents
Common Tube Assembly - 1035 Standard Auger ....................................................... 100
Electric Drive Tube Assembly - 1035 Standard Auger ................................................. 102
Gas Engine Drive & Centre PTO Drive Tube Assembly - 1035 Standard Auger ......... 104
Direct Drive PTO Tube Assembly - 1035 Standard Auger ........................................... 106
Undercarriage Assembly - 1035 Standard and Supercharged Augers ........................ 108

Common Tube Assembly - 1035 Supercharged Auger ............................................... 110
Electric Drive Tube Assembly - 1035 Supercharged Auger ......................................... 112
Gas Engine Drive & Centre PTO Drive Tube Assembly - 1035 Supercharged Auger . 114
Direct Drive PTO Tube Assembly - 1035 Supercharged Auger ................................... 116

Common Tube Assembly - 1040 Standard Auger ....................................................... 118
Electric Drive Tube Assembly - 1040 Standard Auger ................................................. 120
Engine Drive & Centre PTO Drive Tube Assembly - 1040 Standard Auger ................. 122
Direct Drive PTO Tube Assembly - 1040 Standard Auger ........................................... 124
Undercarriage Assembly - 1040 Standard Augers ...................................................... 126

Common Tube Assembly - 1050 Standard Auger ....................................................... 128
Electric Drive Tube Assembly - 1050 Standard Auger ................................................. 130
Centre PTO Drive Tube Assembly - 1050 Standard Auger ......................................... 132
Direct Drive PTO Tube Assembly - 1050 Standard Auger ........................................... 134
Undercarriage Assembly - 1050 Standard Augers ...................................................... 136

Tube Mount Electric Drive Kit - All 10” Augers............................................................. 138
Gas Engine Drive Kit - 1035 Standard & Supercharged and 1040 Augers ................. 140
Spring Tension Idler Assembly - 1035 Standard & Supercharged and 1040 Augers ... 142
Kiss Idler Assembly - 1040 Standard Auger ................................................................ 142
Diesel Engine Drive Kit - 1040 Standard Auger ........................................................... 144
Centre PTO Drive Kit - All 10” Augers ......................................................................... 146
Manual Winch Kit - All 10” Augers ............................................................................... 148

Common Tube Assembly - 1340 Standard Auger ....................................................... 150
Electric Drive Tube Assembly - 1340 Standard Auger ................................................. 152
Centre PTO Drive Tube Assembly - 1340 Standard Auger ......................................... 154
Direct Drive PTO Tube Assembly - 1340 Standard Auger ........................................... 156
Diesel Drive Tube Assembly - 1340 Standard Auger ................................................... 158
Undercarriage Assembly - 1340 Standard Auger ........................................................ 160
Tube Mount Electric Drive Kit - 1340 Standard Auger ................................................. 162
Centre PTO Drive Kit - 1340 Standard Auger .............................................................. 164
Diesel Engine Drive Kit - 1340 Standard Auger ........................................................... 166
Manual Winch Kit - 1340 Standard Auger ................................................................... 168

B003012 Gearbox ....................................................................................................... 170
B003012R Gearbox .................................................................................................... 171
B0030294 Gearbox ..................................................................................................... 172
B003040 PTO Shaft .................................................................................................... 173



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd. 99 www.brandt.ca



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd.www.brandt.ca 100

Common Tube Assembly - 1035 Standard Auger



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd. 101 www.brandt.ca

Ref # P art N o . D es crip tio n Q ty

1 D 311 072 T u b e  W e ld m e n t -  103 5 S T D 1
2 D 311 076 F lig h t W e ld m e n t - 10 35 S T D 1
3 D 311 015 In ta k e  W e ld m e n t - 10 " S T D 1
4 D 311 065 In ta k e  M e sh  W e ld m e n t -  10" S T D 1
5 D 311 187 In ta k e  S tu b  - R e p la ce a b le 1
6 B 01 7515 O ilite  In ta k e  B u sh in g  - 1 .75 " O D  x 1 .375 " ID  x 1 .5" lg 1
7 B 89 0400 Q u ick  D e ta ch  H itch 1
8 B 00 1046 1/2" x 2  1 /2 " B o lt 1
9 B 00 1134 1/2" S to v e r L o ck  N u t 3

1 0 B 00 2092 H a ir P in  C lip  - .094" x 2  1/4" 1
1 1 B 00 1041 1/2" x 1  1 /2 " B o lt 2
1 2 B 00 1031 3/8" x 1  1 /2 " B o lt 6
1 3 B 00 1132 3/8" L o ck  N u t 6
1 4 D 311 186 U p p e r D riv e sh a ft - 10 35 1
1 5 B 88 7477 D riv e sh a ft B e a rin g  H o u sin g 2
1 6 B 01 7045 1 1/4" ID  W o o d  B e a rin g  In se rt 2
1 7 B 00 1131 3/8" H e x N u t 4
1 8 B 00 1165 3/8" L o ck  W a sh e r 4
1 9 B 0 011 495 3/8" S A E  F la t W a sh e r 4
2 0 B 00 1024 3/8" x 1 " B o lt 4
2 1 D 311 018 D riv e sh a ft G u a rd  - C o m m o n 2
2 2 D 311 019 G u a rd  C la m p 2
2 3 B 0 011 275 5/16" S to v e r L o ck  N u t 2
2 4 B 02 9967 D e ca l -  D o w n sp o u t W a rn in g 2
2 5 B 02 9965 D e ca l -  A u g e r D isch a rg e 2
2 6 B 02 9150 D e ca l -  L a rg e  B ra n d t D ie -cu t 2
2 7 B 02 9646 D e ca l -  1035 2
2 8 B 02 9100 D e ca l -  C o m b in a tio n  D a n g e r 1
2 9 B 02 9101 D e ca l -  D a n g e r A u g e r In ta k e 1
3 0 B 01 7090 1 1/4" B e a rin g  - 4  B o lt 1
3 1 B 01 7160 1 3/8" B e a rin g  - 4  B o lt 1
3 2 B 88 4505 1/4" K e y  x 2" lg 1
3 3 B 19 4012 5/16" K e y  x 1  1 /2 " lg 1
3 4 B 00 1456 1/2" x 1  3 /4 " S e rra te d  F la n g e  B o lt 8
3 5 B 00 1167 1/2" L o ck  W a sh e r 9
3 6 B 00 1135 1/2" H e x N u t 9
3 7 B 00 1049 1/2" x 3 " B o lt -  F u ll T h re a d 1
3 8 D 311 021 G e a rb o x S tu b  W a sh e r 1
3 9 B 00 1040 1/2" x 1  1 /4 " B o lt 1
4 0 B 02 7075 P la stic C h a in  G u a rd  -  13" 1
4 1 B 00 1002 1/4" x 3 /4 " B o lt 6
4 2 B 00 1147 1/4" F la t W a sh e r 6
4 3 B 00 1124 1/4" L o ck  N u t 6
4 4 B 0 210 275 A m b e r R e f le ctiv e  T a p e  - 1 .5" x 3" 6
4 5 B 02 9971 D e ca l -  S a fe  T ra n sp o rt 1



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd.www.brandt.ca 102

Electric Drive Tube Assembly - 1035 Standard Auger



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd. 103 www.brandt.ca

Ref # Part No. Description Qty

1 B027015 Chain Coupler Guard 1
2 D312110 Chain Coupler Cover Mount 1
3 B024215 2 1/2" Hose Clamp 1
4 D311196 Driveshaft Guard - 40 1/2" lg 1
5 B001453 1/2" x 1" Serrated Flange Bolt 6
6 B001432 3/8" x 3/4" Serrated Flange Bolt 2
7 B0011326 3/8" Locking Flange Nut 2
8 B003012 Gearbox - 1:1, 1 1/4" Shafts 1
8 B003012R Gearbox - 1:1, 1 1/4" Shafts - Reversing 1
9 C108526 Inner Coupler Sprocket - 1 1/4" bore, 3/8" pin hole 1

10 B001032 3/8" x 2 1/2" Bolt - Gr.5  (Shear Bolt) 1
11 B001132 3/8" Lock Nut 1
12 B009601 50-2 x 17 pitch Roller Chain 1
13 C808562 Outer Coupler Sprocket - 1 1/4" bore 1
14 B884505 1/4" Key x 2" lg 3
15 B002039 5/16" x 1/2" Set Screw 2
16 D311195 Electric Drive Lower Driveshaft - 12 1/2" lg 1
17 B195771 Driveshaft Coupler 1
18 B0020391 5/16" x 1/4" Set Screw 4
19 B009156 80-17 Sprocket - 1 1/4" bore 1
20 B009425 80-30 Sprocket - 1 3/8" bore 1
21 B009102 R80 Chain x 42 Pitch c/w Connector Link 1



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd.www.brandt.ca 104

Gas Engine Drive & Centre Drive PTO Tube Assembly - 1035 Standard Auger



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd. 105 www.brandt.ca

Ref # Part No. Description Qty

1 B027015 Chain Coupler Guard 1
2 D312110 Chain Coupler Cover Mount 1
3 B024215 2 1/2" Hose Clamp 1
4 D311080 Driveshaft Guard - 18" lg 1
5 B001453 1/2" x 1" Serrated Flange Bolt 6
6 B001432 3/8" x 3/4" Serrated Flange Bolt 2
7 B0011326 3/8" Locking Flange Nut 2
8 B003012 Gearbox - 1:1, 1 1/4" Shafts 1
8 B003012R Gearbox - 1:1, 1 1/4" Shafts - Reversing 1
9 C108526 Inner Coupler Sprocket - 1 1/4" bore, 3/8" pin hole 1

10 B001032 3/8" x 2 1/2" Bolt - Gr.5  (Shear Bolt) 1
11 B001132 3/8" Lock Nut 1
12 B009601 50-2 x 17 pitch Roller Chain 1
13 C808562 Outer Coupler Sprocket - 1 1/4" bore 1
14 B884505 1/4" Key x 2" lg 3
15 B002039 5/16" x 1/2" Set Screw 2
16 D311178 Gas Drive Lower Driveshaft - 110 1/4" lg 1
17 B195771 Driveshaft Coupler 1
18 B0020391 5/16" x 1/4" Set Screw 4
19 B009426 80-15 Sprocket - 1 1/4" bore (Engine Drive) 1
19 B009406 80-19 Sprocket - 1 1/4" bore (PTO Drive) 1
20 B009425 80-30 Sprocket - 1 3/8" bore (Engine Drive) 1
20 B009405 80-19 Sprocket - 1 3/8" bore (PTO Drive) 1
21 B0091015 R80 Chain x 41 Pitch c/w Connector Link (Engine Drive) 1
21 B009026 R80 Chain x 37 Pitch c/w Offset & Connector Link (PTO Drive) 1
22 D311018 Driveshaft Guard - 58 1/8" lg 2
23 D311019 Driveshaft Guard Clamp 2
24 B0011275 5/16" Stover Lock Nut 2
25 B887477 Driveshaft Bearing Housing 2
26 B017045 1 1/4" ID W ood Bearing Insert 2
27 B001024 3/8" x 1" Bolt 4
28 B001131 3/8" Hex Nut 4
29 B001165 3/8" Lock W asher 4
30 B0011495 3/8" SAE Flat W asher 4



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd.www.brandt.ca 106

Direct Drive PTO Tube Assembly - 1035 Standard Auger



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd. 107 www.brandt.ca

Ref # Part No. Descrip tion Qty

1 B027015 Chain Co upler Guard 1
2 D 312110 Chain Co upler Cover M ount 1
3 B024215 2 1/2" Ho se Clamp 1
4 D 311046 D riveshaft Guard - 51 1/4" lg 1
5 B001453 1/2" x 1" Serrated Flange Bolt 7
6 B001432 3/8" x 3/4" Serrated Flange Bolt 2
7 B0011326 3/8" L ocking Flange N ut 2
8 B003012 Gearbo x - 1:1, 1 1/4" Shafts 1
8 B003012R Gearbo x - 1:1, 1 1/4" Shafts - R eversing 1
9 C108526 Inner Coupler Sprock et - 1 1/4" bo re, 3/8" pin  hole 1

10 B001032 3/8" x 2 1/2" Bolt - Gr.5  (Shear Bolt) 1
11 B001132 3/8" L ock  N ut 1
12 B009601 50-2 x 17 pitch R oller Chain 1
13 C808562 Outer Co upler Spro cket - 1 1/4" bore 1
14 B884505 1/4" Key x 2" lg 4
15 B002039 5/16" x 1/2" Set Screw 2
16 D 311180 D irect D rive Low er D riveshaft - 203" lg 1
17 B195771 D riveshaft Coupler 1
18 B0020391 5/16" x 1/4" Set Screw 4
19 B009406 80-19 Spro cket - 1 1/4" bore 1
20 B009405 80-19 Spro cket - 1 3/8" bore 1
21 B009026 R 80 Chain x 37 P itch c/w  Offset &  Connector L ink 1
22 D 311018 D riveshaft Guard - 58 1/8" lg 3
23 D 311019 D riveshaft Guard Clamp 3
24 B0011275 5/16" Sto ver Lock  N ut 4
25 B887477 D riveshaft Bearing Housing 3
26 B017045 1 1/4" ID  W ood Bearing Insert 3
27 B001024 3/8" x 1" Bolt 6
28 B001131 3/8" Hex N ut 6
29 B001165 3/8" L ock  W asher 6
30 B0011495 3/8" SA E Flat W asher 6
31 B003040 P TO Shaft - 1 3/8"- 6 spline x 1 1/4" dia Yo kes 1
32 B001017 5/16" x 3" B olt 1
33 B878300 P TO Shaft Guard - D D  Auger 1
34 B001151 1/2" F lat W asher 1
35 D 311060 10" D D  Upper Gearbo x Saddle 1
36 D 311061 10" D D  Low er Gearbox Clamp 1
37 B001027 3/8" x 1 3/4" Bolt 10
38 B0011325 3/8" Stover L ock  N ut 10
39 D 311062 10" D D  Upper Bearing M ount Saddle 1
40 D 311063 10" D D  Low er Baring M o unt Clamp 1
41 B180555 P TO Shaft Holder Chain 1



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd.www.brandt.ca 108

Undercarriage Assembly - 1035 Standard & Supercharged Augers



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd. 109 www.brandt.ca

Ref # P art N o . D escrip tio n Q ty

1 D 311 075 103 5 A xle  F ra m e 1
2 D 3 1407 4A 103 5 A -F ra m e  A rm 2
3 B 011 205 T ire  &  R im  - 1 5"  - w /o  M o v e r 2
3 B 0112 05E Z T ire  &  R im  - 1 5" w / M o v e r 2
4 D 311 007 S p in d le  A sse m b ly 2
5 B 001 160 1 1/4" F la t W a sh e r 2
6 B 002 050 1/4" x 2" C o tte r P in 2
7 B 002 203 3/8" x 2" C le v is P in 2
8 B 0 0204 85 1/8" x 1" C o tte r P in 2
9 B 002 084 G re a se  Z e rk  -  1 /4"-2 8 tp i 2

10 D 311 044 A -F ra m e  C ro ss B ra ce 1
11 B 0 0201 68 3/8" x 2  1/2" S q . U -B o lt x 3  3/4" d e e p 2
12 B 0 0113 25 3/8" S to v e r L o ck  N u t 6
13 D 311 064 10" T ra ck  S lid e 1
14 C 807 316 13" S lid e  R o lle r 1
15 B 0 0111 25 3/4" x 7  1/2" B o lt 1
16 B 001 143 3/4" L o ck  N u t 2
17 B 891 522 T ra n sp o rt S to p 1
18 B 001 040 1/2" x 1  1/4" B o lt 2
19 B 001 136 1/2" L o ck  N u t 2
20 B 008 098 3.5" S w iv e l P u lle y  B lo ck 1
21 B 001 101 3/4" x 2  1/2" B o lt 1
22 B 001 025 3/8" x 1  1/4" B o lt 2
23 B 0 0114 95 3/8" S A E  F la t W a sh e r 6
24 D 3 11005 L F ra m e  P iv o t M o u n t -  L e ft 1
25 D 3 11005 R F ra m e  P iv o t M o u n t -  R ig h t 1
26 B 027 500 S lid e r B u sh in g 4
27 B 001 087 1/2" x 1  1/4" C a rria g e  B o lt 4
28 B 0 0113 65 1/2" L o ck in g  F la n g e  N u t 4
29 B 0 2751 02 P la stic M a n u a l H o ld e r 1
30 C 314 500 M a n u a l H o ld e r B ra ck e t 2
31 B 0 1101 52 S p in d le  - 1 .5" x 1 1" 1
32 B 011 604 G re a se  S e a l -  4  B o lt H u b 1
33 B 011 603 In n e r C o n e  - 4  B o lt H u b   L M 6704 8 1
34 B 011 602 In n e r C u p  - 4  B o lt H u b   L M 6 7010 1
35 B 011 005 4 B o lt H u b  C o m p le te 1
36 B 011 600 O u te r C u p  - 4  B o lt H u b  - L M 1191 0 1
37 B 011 601 O u te r C o n e  -  4  B o lt H u b  - L M 119 49 1
38 B 0 0201 08 1/4" x 2  1/2" S q . U -b o lt 2
39 B 011 677 C a stle  N u t -  3 /4" - 16 U N F 1
40 B 002 047 3/16" x 1  1 /4" C o tte r P in 1
41 B 011 500 D u st ca p  -  4  B o lt H u b 1
42 B 011 504 W h e e l B o lt 8
43 B 001 002 1/4" x 3/4" B o lt 3
44 B 0 0112 46 1/4" L o ck in g  F la n g e  N u t 7



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd.www.brandt.ca 110

Common Tube Assembly - 1035 Supercharged Auger



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd. 111 www.brandt.ca

R e f # P art  N o . D es crip t io n Q ty

1 D 3 1 1 0 8 2 T u b e  W e ld m e n t -  1 0 3 5  S C 1
2 D 3 1 1 0 8 4 F lig h t W e ld m e n t - 1 0 3 5  S C 1
3 D 3 1 1 0 8 3 In ta k e  W e ld m e n t - 1 0 " S C 1
4 D 3 1 1 1 2 2 In ta k e  M e sh  W e ld m e n t -  1 0 " S C 1
5 D 3 1 1 1 8 7 In ta k e  S tu b  -  R e p la ce a b le 1
6 B 0 1 7 5 1 5 O ilite  In ta k e  B u sh in g  - 1 .7 5 " O D  x 1 .3 7 5 " ID  x 1 .5 " lg 1
7 B 8 9 0 4 0 0 Q u ick  D e ta c h  H itch 1
8 B 0 0 1 0 4 6 1 /2 " x  2  1 /2 " B o lt 1
9 B 0 0 1 1 3 4 1 /2 " S to v e r L o ck  N u t 3

1 0 B 0 0 2 0 9 2 H a ir P in  C lip  - .0 9 4 " x 2  1 /4 " 1
1 1 B 0 0 1 0 4 1 1 /2 " x  1  1 /2 " B o lt 2
1 2 B 0 0 1 0 3 1 3 /8 " x  1  1 /2 " B o lt 6
1 3 B 0 0 1 1 3 2 3 /8 " L o ck  N u t 6
1 4 D 3 1 1 1 8 6 U p p e r D riv e sh a ft -  1 0 3 5 1
1 5 B 8 8 7 4 7 7 D riv e sh a ft B e a rin g  H o u sin g 2
1 6 B 0 1 7 0 4 5 1  1 /4 " ID  W o o d  B e a rin g  In se rt 2
1 7 B 0 0 1 1 3 1 3 /8 " H e x N u t 4
1 8 B 0 0 1 1 6 5 3 /8 " L o ck  W a sh e r 4
1 9 B 0 0 1 1 4 9 5 3 /8 " S A E  F la t W a sh e r 4
2 0 B 0 0 1 0 2 4 3 /8 " x  1 " B o lt 4
2 1 D 3 1 1 0 1 8 D riv e sh a ft G u a rd  - C o m m o n 2
2 2 D 3 1 1 0 1 9 G u a rd  C la m p 2
2 3 B 0 0 1 1 2 7 5 5 /1 6 " S to v e r L o c k  N u t 2
2 4 B 0 2 9 9 6 7 D e ca l -  D o w n sp o u t W a rn in g 2
2 5 B 0 2 9 9 6 5 D e ca l -  A u g e r D isch a rg e 2
2 6 B 0 2 9 1 5 0 D e ca l -  L a rg e  B ra n d t D ie -c u t 2
2 7 B 0 2 9 6 4 6 D e ca l -  1 0 3 5 2
2 8 B 0 2 9 1 0 0 D e ca l -  C o m b in a tio n  D a n g e r 1
2 9 B 0 2 9 1 0 1 D e ca l -  D a n g e r A u g e r In ta k e 1
3 0 B 0 1 7 0 9 0 1  1 /4 " B e a rin g  - 4  B o lt 1
3 1 B 0 1 7 1 6 0 1  3 /8 " B e a rin g  - 4  B o lt 1
3 2 B 8 8 4 5 0 5 1 /4 " K e y  x 2 " lg 1
3 3 B 1 9 4 0 1 2 5 /1 6 " K e y  x 1  1 /2 " lg 1
3 4 B 0 0 1 4 5 6 1 /2 " x  1  3 /4 " S e rra te d  F la n g e  B o lt 8
3 5 B 0 0 1 1 6 7 1 /2 " L o ck  W a sh e r 9
3 6 B 0 0 1 1 3 5 1 /2 " H e x N u t 9
3 7 B 0 0 1 0 4 9 1 /2 " x  3 " B o lt -  F u ll  T h re a d 1
3 8 D 3 1 1 0 2 1 G e a rb o x S tu b  W a sh e r 1
3 9 B 0 0 1 0 4 0 1 /2 " x  1  1 /4 " B o lt 1
4 0 B 0 2 7 0 7 5 P la stic  C h a in  G u a rd  -  1 3 " 1
4 1 B 0 0 1 0 0 2 1 /4 " x  3 /4 " B o lt 6
4 2 B 0 0 1 1 4 7 1 /4 " F la t W a sh e r 6
4 3 B 0 0 1 1 2 4 1 /4 " L o ck  N u t 6
4 4 B 0 2 1 0 2 7 5 A m b e r R e f le ctiv e  T a p e  - 1 .5 " x 3 " 6
4 5 B 0 2 9 1 5 2 D e ca l -  S u p e r C h a rg e d 2
4 6 B 0 2 9 9 7 1 D e ca l -  S a fe  T ra n sp o rt 1



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd.www.brandt.ca 112

Electric Drive Tube Assembly - 1035 Supercharged Auger



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd. 113 www.brandt.ca

Ref # Part No. Description Qty

1 B027015 Chain Coupler Guard 1
2 D312110 Chain Coupler Cover Mount 1
3 B024215 2 1/2" Hose Clamp 1
4 D311196 Driveshaft Guard - 40 1/2" lg 1
5 B001453 1/2" x 1" Serrated Flange Bolt 6
6 B001432 3/8" x 3/4" Serrated Flange Bolt 2
7 B0011326 3/8" Locking Flange Nut 2
8 B003012 Gearbox - 1:1, 1 1/4" Shafts 1
8 B003012R Gearbox - 1:1, 1 1/4" Shafts - Reversing 1
9 C108526 Inner Coupler Sprocket - 1 1/4" bore, 3/8" pin hole 1

10 B001032 3/8" x 2 1/2" Bolt - Gr.5  (Shear Bolt) 1
11 B001132 3/8" Lock Nut 1
12 B009601 50-2 x 17 pitch Roller Chain 1
13 C808562 Outer Coupler Sprocket - 1 1/4" bore 1
14 B884505 1/4" Key x 2" lg 3
15 B002039 5/16" x 1/2" Set Screw 2
16 D311195 Electric Drive Lower Driveshaft - 12 1/2" lg 1
17 B195771 Driveshaft Coupler 1
18 B0020391 5/16" x 1/4" Set Screw 4
19 B009156 80-17 Sprocket - 1 1/4" bore 1
20 B009425 80-30 Sprocket - 1 3/8" bore 1
21 B009102 R80 Chain x 42 Pitch c/w Connector Link 1



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd.www.brandt.ca 114

Gas Engine Drive & Centre Drive PTO Tube Assembly - 1035 Supercharged Auger



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd. 115 www.brandt.ca

Ref # Part No. Description Qty

1 B027015 Chain Coupler Guard 1
2 D312110 Chain Coupler Cover Mount 1
3 B024215 2 1/2" Hose Clamp 1
4 D311080 Driveshaft Guard - 18" lg 1
5 B001453 1/2" x 1" Serrated Flange Bolt 6
6 B001432 3/8" x 3/4" Serrated Flange Bolt 2
7 B0011326 3/8" Locking Flange Nut 2
8 B003012 Gearbox - 1:1, 1 1/4" Shafts 1
8 B003012R Gearbox - 1:1, 1 1/4" Shafts - Reversing 1
9 C108526 Inner Coupler Sprocket - 1 1/4" bore, 3/8" pin hole 1

10 B001032 3/8" x 2 1/2" Bolt - Gr.5  (Shear Bolt) 1
11 B001132 3/8" Lock Nut 1
12 B009601 50-2 x 17 pitch Roller Chain 1
13 C808562 Outer Coupler Sprocket - 1 1/4" bore 1
14 B884505 1/4" Key x 2" lg 3
15 B002039 5/16" x 1/2" Set Screw 2
16 D311178 Gas Drive Lower Driveshaft - 110 1/4" lg 1
17 B195771 Driveshaft Coupler 1
18 B0020391 5/16" x 1/4" Set Screw 4
19 B009426 80-15 Sprocket - 1 1/4" bore (Engine Drive) 1
19 B009406 80-19 Sprocket - 1 1/4" bore (PTO Drive) 1
20 B009425 80-30 Sprocket - 1 3/8" bore (Engine Drive) 1
20 B009405 80-19 Sprocket - 1 3/8" bore (PTO Drive) 1
21 B0091015 R80 Chain x 41 Pitch c/w Connector Link (Engine Drive) 1
21 B009026 R80 Chain x 37 Pitch c/w Offset & Connector Link (PTO Drive) 1
22 D311018 Driveshaft Guard - 58 1/8" lg 2
23 D311019 Driveshaft Guard Clamp 2
24 B0011275 5/16" Stover Lock Nut 2
25 B887477 Driveshaft Bearing Housing 2
26 B017045 1 1/4" ID W ood Bearing Insert 2
27 B001024 3/8" x 1" Bolt 4
28 B001131 3/8" Hex Nut 4
29 B001165 3/8" Lock W asher 4
30 B0011495 3/8" SAE Flat W asher 4



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd.www.brandt.ca 116

Direct Drive PTO Tube Assembly - 1035 Supercharged Auger



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd. 117 www.brandt.ca

Ref # Part No. Descrip tion Qty

1 B027015 Chain Co upler Guard 1
2 D 312110 Chain Co upler Cover M ount 1
3 B024215 2 1/2" Ho se Clamp 1
4 D 311046 D riveshaft Guard - 51 1/4" lg 1
5 B001453 1/2" x 1" Serrated Flange Bolt 7
6 B001432 3/8" x 3/4" Serrated Flange Bolt 2
7 B0011326 3/8" L ocking Flange N ut 2
8 B003012 Gearbo x - 1:1, 1 1/4" Shafts 1
8 B003012R Gearbo x - 1:1, 1 1/4" Shafts - R eversing 1
9 C108526 Inner Coupler Sprock et - 1 1/4" bo re, 3/8" pin  hole 1

10 B001032 3/8" x 2 1/2" Bolt - Gr.5  (Shear Bolt) 1
11 B001132 3/8" L ock  N ut 1
12 B009601 50-2 x 17 pitch R oller Chain 1
13 C808562 Outer Co upler Spro cket - 1 1/4" bore 1
14 B884505 1/4" Key x 2" lg 4
15 B002039 5/16" x 1/2" Set Screw 2
16 D 311180 D irect D rive Low er D riveshaft - 203" lg 1
17 B195771 D riveshaft Coupler 1
18 B0020391 5/16" x 1/4" Set Screw 4
19 B009406 80-19 Spro cket - 1 1/4" bore 1
20 B009405 80-19 Spro cket - 1 3/8" bore 1
21 B009026 R 80 Chain x 37 P itch c/w  Offset &  Connector L ink 1
22 D 311018 D riveshaft Guard - 58 1/8" lg 3
23 D 311019 D riveshaft Guard Clamp 3
24 B0011275 5/16" Sto ver Lock  N ut 4
25 B887477 D riveshaft Bearing Housing 3
26 B017045 1 1/4" ID  W ood Bearing Insert 3
27 B001024 3/8" x 1" Bolt 6
28 B001131 3/8" Hex N ut 6
29 B001165 3/8" L ock  W asher 6
30 B0011495 3/8" SA E Flat W asher 6
31 B003040 P TO Shaft - 1 3/8"- 6 spline x 1 1/4" dia Yo kes 1
32 B001017 5/16" x 3" B olt 1
33 B878300 P TO Shaft Guard - D D  Auger 1
34 B001151 1/2" F lat W asher 1
35 D 311060 10" D D  Upper Gearbo x Saddle 1
36 D 311061 10" D D  Low er Gearbox Clamp 1
37 B001027 3/8" x 1 3/4" Bolt 10
38 B0011325 3/8" Stover L ock  N ut 10
39 D 311062 10" D D  Upper Bearing M ount Saddle 1
40 D 311063 10" D D  Low er Baring M o unt Clamp 1
41 B180555 P TO Shaft Holder Chain 1



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd.www.brandt.ca 118

Common Tube Assembly - 1040 Standard Auger



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd. 119 www.brandt.ca

Ref # Part No. Description Qty Ref # Part No. Description Qty

1 D311011 Upper Tube Weldment - 1040 STD 1 40 B027075 Plastic Chain Guard - 13" 1
2 D311013 Upper Flight Weldment - 1040 STD 1 41 B001002 1/4" x 3/4" Bolt 6
3 D311015 Intake Weldment - 10" STD 1 42 B001147 1/4" Flat Washer 6
4 D311065 Intake Mesh Weldment - 10" STD 1 43 B001124 1/4" Lock Nut 6
5 D311187 Intake Stub - Replaceable 1 44 B0210275 Amber Reflective Tape - 1.5" x 3" 6
6 B017515 Oilite Intake Bushing 1 45 D311012 Lower Tube Weldment - 1040 STD 1
7 B890400 Quick Detach Hitch 1 46 D311014 Lower Flight Weldment - 1040 STD 1
8 B001046 1/2" x 2 1/2" Bolt 1 47 B001048 1/2" x 3" Bolt 2
9 B001134 1/2" Stover Lock Nut 3 48 B001134 1/2" Stover Lock Nut 2
10 B002092 Hair Pin Clip - .094" x 2 1/4" 1 49 B001040 1/2" x 1 1/4" Bolt 8
11 B001041 1/2" x 1 1/2" Bolt 2 50 B029971 Decal - Safe Transport 1
12 B001031 3/8" x 1 1/2" Bolt 6
13 B001132 3/8" Lock Nut 6
14 D311175 Upper Driveshaft - 1040 1
15 B887477 Driveshaft Bearing Housing 3
16 B017045 1 1/4" ID Wood Bearing Insert 3
17 B001131 3/8" Hex Nut 6
18 B001165 3/8" Lock Washer 6
19 B0011495 3/8" SAE Flat Washer 6
20 B001024 3/8" x 1" Bolt 6
21 D311018 Driveshaft Guard - Common 3
22 D311019 Guard Clamp 3
23 B0011275 5/16" Stover Lock Nut 3
24 B029967 Decal - Downspout Warning 2
25 B029965 Decal - Auger Discharge 2
26 B029150 Decal - Large Brandt Die-cut 2
27 B029666 Decal - 1040 2
28 B029100 Decal - Combination Danger 1
29 B029101 Decal - Danger Auger Intake 1
30 B017090 1 1/4" Bearing - 4 Bolt 1
31 B017160 1 3/8" Bearing - 4 Bolt 1
32 B884505 1/4" Key x 2" lg 1
33 B194012 5/16" Key x 1 1/2" lg 1
34 B001456 1/2" x 1 3/4" Serrated Flange Bolt 8
35 B001167 1/2" Lock Washer 17
36 B001135 1/2" Hex Nut 17
37 B001049 1/2" x 3" Bolt - Full Thread 1
38 D311021 Gearbox Stub Washer 1
39 B001040 1/2" x 1 1/4" Bolt 1



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd.www.brandt.ca 120

Electric Drive Tube Assembly - 1040 Standard Auger



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd. 121 www.brandt.ca

Ref # Part No. Description Qty

1 B027015 Chain Coupler Guard 1
2 D312110 Chain Coupler Cover Mount 1
3 B024215 2 1/2" Hose Clamp 1
4 D311043 Driveshaft Guard - 27" lg 1
5 B001453 1/2" x 1" Serrated Flange Bolt 6
6 B001432 3/8" x 3/4" Serrated Flange Bolt 2
7 B0011326 3/8" Locking Flange Nut 2
8 B003012 Gearbox - 1:1, 1 1/4" Shafts 1
8 B003012R Gearbox - 1:1, 1 1/4" Shafts - Reversing 1
9 C108526 Inner Coupler Sprocket - 1 1/4" bore, 3/8" pin hole 1

10 B001032 3/8" x 2 1/2" Bolt - Gr.5  (Shear Bolt) 1
11 B001132 3/8" Lock Nut 1
12 B009601 50-2 x 17 pitch Roller Chain 1
13 C808562 Outer Coupler Sprocket - 1 1/4" bore 1
14 B884505 1/4" Key x 2" lg 3
15 B002039 5/16" x 1/2" Set Screw 2
16 B009156 80-17 Sprocket - 1 1/4" bore 1
17 B009425 80-30 Sprocket - 1 3/8" bore 1
18 B009102 R80 Chain x 42 Pitch c/w Connector Link 1



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd.www.brandt.ca 122

Engine Drive & Centre Drive PTO Tube Assembly - 1040 Standard Auger



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd. 123 www.brandt.ca

Ref # Part No. Description Qty

1 B027015 Chain Coupler Guard 1
2 D312110 Chain Coupler Cover Mount 1
3 B024215 2 1/2" Hose Clamp 1
4 D311023 Driveshaft Guard - 15 3/4" lg 1
5 B001453 1/2" x 1" Serrated Flange Bolt 6
6 B001432 3/8" x 3/4" Serrated Flange Bolt 2
7 B0011326 3/8" Locking Flange Nut 2
8 B003012 Gearbox - 1:1, 1 1/4" Shafts 1
8 B003012R Gearbox - 1:1, 1 1/4" Shafts - Reversing 1
9 C108526 Inner Coupler Sprocket - 1 1/4" bore, 3/8" pin hole 1

10 B001032 3/8" x 2 1/2" Bolt - Gr.5  (Shear Bolt) 1
11 B001132 3/8" Lock Nut 1
12 B009601 50-2 x 17 pitch Roller Chain 1
13 C808562 Outer Coupler Sprocket - 1 1/4" bore 1
14 B884505 1/4" Key x 2" lg 3
15 B002039 5/16" x 1/2" Set Screw 2
16 D311181 Gas Drive Lower Driveshaft - 108" lg 1
17 B195771 Driveshaft Coupler 1
18 B0020391 5/16" x 1/4" Set Screw 4
19 B009426 80-15 Sprocket - 1 1/4" bore (Engine Drive) 1
19 B009406 80-19 Sprocket - 1 1/4" bore (PTO Drive) 1
20 B009425 80-30 Sprocket - 1 3/8" bore (Engine Drive) 1
20 B009405 80-19 Sprocket - 1 3/8" bore (PTO Drive) 1
21 B0091015 R80 Chain x 41 Pitch c/w Connector Link (Engine Drive) 1
21 B009026 R80 Chain x 37 Pitch c/w Offset & Connector Link (PTO Drive) 1
22 D311018 Driveshaft Guard - 58 1/8" lg 2
23 D311019 Driveshaft Guard Clamp 2
24 B0011275 5/16" Stover Lock Nut 2
25 B887477 Driveshaft Bearing Housing 2
26 B017045 1 1/4" ID W ood Bearing Insert 2
27 B001024 3/8" x 1" Bolt 4
28 B001131 3/8" Hex Nut 4
29 B001165 3/8" Lock W asher 4
30 B0011495 3/8" SAE Flat W asher 4



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd.www.brandt.ca 124

Direct Drive PTO Tube Assembly - 1040 Standard Auger



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd. 125 www.brandt.ca

Ref # Part No. Descrip tion Qty

1 B027015 Chain Co upler Guard 1
2 D 312110 Chain Co upler Cover M ount 1
3 B024215 2 1/2" Ho se Clamp 1
4 D 311046 D riveshaft Guard - 51 1/4" lg 1
5 B001453 1/2" x 1" Serrated Flange Bolt 7
6 B001432 3/8" x 3/4" Serrated Flange Bolt 2
7 B0011326 3/8" L ocking Flange N ut 2
8 B003012 Gearbo x - 1:1, 1 1/4" Shafts 1
8 B003012R Gearbo x - 1:1, 1 1/4" Shafts - R eversing 1
9 C108526 Inner Coupler Sprock et - 1 1/4" bo re, 3/8" pin  hole 1

10 B001032 3/8" x 2 1/2" Bolt - Gr.5  (Shear Bolt) 1
11 B001132 3/8" L ock  N ut 1
12 B009601 50-2 x 17 pitch R oller Chain 1
13 C808562 Outer Co upler Spro cket - 1 1/4" bore 1
14 B884505 1/4" Key x 2" lg 4
15 B002039 5/16" x 1/2" Set Screw 2
16 D 311180 D irect D rive Low er D riveshaft - 203" lg 1
17 B195771 D riveshaft Coupler 1
18 B0020391 5/16" x 1/4" Set Screw 4
19 B009406 80-19 Spro cket - 1 1/4" bore 1
20 B009405 80-19 Spro cket - 1 3/8" bore 1
21 B009026 R 80 Chain x 37 P itch c/w  Offset &  Connector L ink 1
22 D 311018 D riveshaft Guard - 58 1/8" lg 3
23 D 311019 D riveshaft Guard Clamp 3
24 B0011275 5/16" Sto ver Lock  N ut 4
25 B887477 D riveshaft Bearing Housing 3
26 B017045 1 1/4" ID  W ood Bearing Insert 3
27 B001024 3/8" x 1" Bolt 6
28 B001131 3/8" Hex N ut 6
29 B001165 3/8" L ock  W asher 6
30 B0011495 3/8" SA E Flat W asher 6
31 B003040 P TO Shaft - 1 3/8"- 6 spline x 1 1/4" dia Yo kes 1
32 B001017 5/16" x 3" B olt 1
33 B878300 P TO Shaft Guard - D D  Auger 1
34 B001151 1/2" F lat W asher 1
35 D 311060 10" D D  Upper Gearbo x Saddle 1
36 D 311061 10" D D  Low er Gearbox Clamp 1
37 B001027 3/8" x 1 3/4" Bolt 10
38 B0011325 3/8" Stover L ock  N ut 10
39 D 311062 10" D D  Upper Bearing M ount Saddle 1
40 D 311063 10" D D  Low er Baring M o unt Clamp 1
41 B180555 P TO Shaft Holder Chain 1



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd.www.brandt.ca 126

Undercarriage Assembly - 1040 Standard Auger



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd. 127 www.brandt.ca

Ref # P art N o . D escrip tio n Q ty

1 D 311003 1040 A xle  F ra m e 1
2 D 314004A 1040 A -F ra m e  A rm 2
3 B 011205 T ire  &  R im  - 15"  - w /o  M o v e r 2
3 B 011205E Z T ire  &  R im  - 15" w / M o v e r 2
4 D 311007 S p in d le  A sse m b ly 2
5 B 001160 1 1/4" F la t W a sh e r 2
6 B 002050 1/4" x 2" Co tte r P in 2
7 B 002203 3/8" x 2" C le v is P in 2
8 B 0020485 1/8" x 1" Co tte r P in 2
9 B 002084 G re a se  Z e rk  -  1/4"-28 tp i 2

10 D 311044 A -F ra m e  Cro ss B ra ce 1
11 B 0020168 3/8" x 2  1/2" S q . U -B o lt x 3  3/4" d e e p 2
12 B 0011325 3/8" S to v e r L o ck  N u t 6
13 D 311064 10" T ra ck  S lid e 1
14 C807316 13" S lid e  R o lle r 1
15 B 0011125 3/4" x 7  1/2" B o lt 1
16 B 001143 3/4" L o ck  N u t 2
17 B 891522 T ra n sp o rt S to p 1
18 B 001040 1/2" x 1  1/4" B o lt 2
19 B 001136 1/2" L o ck  N u t 2
20 B 008098 3.5" S w iv e l P u lle y  B lo ck 1
21 B 001101 3/4" x 2  1/2" B o lt 1
22 B 001025 3/8" x 1  1/4" B o lt 2
23 B 0011495 3/8" S A E  F la t W a sh e r 6
24 D 311005L F ra m e  P iv o t M o u n t - L e ft 1
25 D 311005R F ra m e  P iv o t M o u n t - R ig h t 1
26 B 027500 S lid e r B u sh in g 4
27 B 001087 1/2" x 1  1/4" C a rria g e  B o lt 4
28 B 0011365 1/2" L o ck in g  F la n g e  N u t 4
29 B 0275102 P la stic M a n u a l H o ld e r 1
30 C314500 M a n u a l H o ld e r B ra ck e t 2
31 B 0110152 S p in d le  - 1 .5" x 11" 1
32 B 011604 G re a se  S e a l -  4  B o lt H u b 1
33 B 011603 In n e r Co n e  - 4  B o lt H u b   L M 67048 1
34 B 011602 In n e r Cu p  - 4  B o lt H u b   L M 67010 1
35 B 011005 4 B o lt H u b  Co m p le te 1
36 B 011600 O u te r Cu p  - 4  B o lt H u b  - L M 11910 1
37 B 011601 O u te r Co n e  - 4  B o lt H u b  - L M 11949 1
38 B 0020108 1/4" x 2  1/2" S q . U -B o lt 2
39 B 011677 Ca stle  N u t -  3/4" - 16 U N F 1
40 B 002047 3/16" x 1  1/4" Co tte r P in 1
41 B 011500 D u st ca p  - 4  B o lt H u b 1
42 B 011504 W h e e l B o lt 8
43 B 001002 1/4" x 3/4" B o lt 3
44 B 0011246 1/4" F la n g e  L o ck  N u t 7



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd.www.brandt.ca 128

Common Tube Assembly - 1050 Standard Auger



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd. 129 www.brandt.ca

Ref # Part No. Description Qty Ref # Part No. Description Qty

1 D311102 Upper Tube Weldment - 1050 STD 1 40 B027075 Plastic Chain Guard - 13" 1
2 D311107 Upper Flight Weldment - 1050 STD 1 41 B001002 1/4" x 3/4" Bolt 6
3 D311015 Intake Weldment - 10" STD 1 42 B001147 1/4" Flat Washer 6
4 D311065 Intake Mesh Weldment - 10" STD 1 43 B001124 1/4" Lock Nut 6
5 D311187 Intake Stub - Replaceable 1 44 B0210275 Amber Reflective Tape - 1.5" x 3" 8
6 B017515 Oilite Intake Bushing 1 45 D311104 Lower Tube Weldment - 1050 STD 1
7 B890400 Quick Detach Hitch 1 46 D311108 Lower Flight Weldment - 1050 STD 1
8 B001046 1/2" x 2 1/2" Bolt 1 47 B001048 1/2" x 3" Bolt 2
9 B001134 1/2" Stover Lock Nut 3 48 B001134 1/2" Stover Lock Nut 2
10 B002092 Hair Pin Clip - .094" x 2 1/4" 1 49 B029971 Decal - Safe Transport 1
11 B001041 1/2" x 1 1/2" Bolt 2 50 B001136 1/2" Lock Nut 6
12 B001031 3/8" x 1 1/2" Bolt 6 51 B001151 1/2" Flat Washer 6
13 B001132 3/8" Lock Nut 6 52 B002025 1/2" x 6 1/2" Eyebolt 2
14 D311176 Upper Driveshaft - 1050 1 53 B008071 1/4" Cable Thimble 4
15 B887477 Driveshaft Bearing Housing 4 54 B008070 1/4" Cable Clamp 12
16 B017045 1 1/4" ID Wood Bearing Insert 4 55 D311125 Truss Tower - 1050 2
17 B001131 3/8" Hex Nut 8 56 B897775 1/4" Truss Cable - 32' 2
18 B001165 3/8" Lock Washer 8 57 B001043 1/2" x 1 3/4" Bolt 2
19 B0011495 3/8" SAE Flat Washer 8 58 B0023115 Butt Tite Spacer 2
20 B001024 3/8" x 1" Bolt 8
21 D311018 Driveshaft Guard - Common 4
22 D311019 Guard Clamp 4
23 B0011275 5/16" Stover Lock Nut 4
24 B029967 Decal - Downspout Warning 2
25 B029965 Decal - Auger Discharge 2
26 B029150 Decal - Large Brandt Die-cut 2
27 B029666 Decal - 1040 2
28 B029100 Decal - Combination Danger 1
29 B029101 Decal - Danger Auger Intake 1
30 B017090 1 1/4" Bearing - 4 Bolt 1
31 B017160 1 3/8" Bearing - 4 Bolt 1
32 B884505 1/4" Key x 2" lg 1
33 B194012 5/16" Key x 1 1/2" lg 1
34 B001456 1/2" x 1 3/4" Serrated Flange Bolt 8
35 B001167 1/2" Lock Washer 17
36 B001135 1/2" Hex Nut 21
37 B001049 1/2" x 3" Bolt - Full Thread 1
38 D311021 Gearbox Stub Washer 1
39 B001040 1/2" x 1 1/4" Bolt 17



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd.www.brandt.ca 130

Electric Drive Tube Assembly - 1050 Standard Auger



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd. 131 www.brandt.ca

Ref # Part No. Description Qty

1 B027015 Chain Coupler Guard 1
2 D312110 Chain Coupler Cover Mount 1
3 B024215 2 1/2" Hose Clamp 1
4 D311043 Driveshaft Guard - 27" lg 1
5 B001453 1/2" x 1" Serrated Flange Bolt 6
6 B001432 3/8" x 3/4" Serrated Flange Bolt 2
7 B0011326 3/8" Locking Flange Nut 2
8 B003012 Gearbox - 1:1, 1 1/4" Shafts 1
8 B003012R Gearbox - 1:1, 1 1/4" Shafts - Reversing 1
9 C108526 Inner Coupler Sprocket - 1 1/4" bore, 3/8" pin hole 1

10 B001032 3/8" x 2 1/2" Bolt - Gr.5  (Shear Bolt) 1
11 B001132 3/8" Lock Nut 1
12 B009601 50-2 x 17 pitch Roller Chain 1
13 C808562 Outer Coupler Sprocket - 1 1/4" bore 1
14 B884505 1/4" Key x 2" lg 3
15 B002039 5/16" x 1/2" Set Screw 2
16 B009156 80-17 Sprocket - 1 1/4" bore 1
17 B009425 80-30 Sprocket - 1 3/8" bore 1
18 B009102 R80 Chain x 42 Pitch c/w Connector Link 1



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd.www.brandt.ca 132

Centre Drive PTO Tube Assembly - 1050 Standard Auger



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd. 133 www.brandt.ca

Ref # Part No. Description Qty

1 B027015 Chain Coupler Guard 1
2 D312110 Chain Coupler Cover Mount 1
3 B024215 2 1/2" Hose Clamp 1
4 D311132 Driveshaft Guard - 30 3/4" lg 1
5 B001453 1/2" x 1" Serrated Flange Bolt 6
6 B001432 3/8" x 3/4" Serrated Flange Bolt 2
7 B0011326 3/8" Locking Flange Nut 2
8 B003012 Gearbox - 1:1, 1 1/4" Shafts 1
8 B003012R Gearbox - 1:1, 1 1/4" Shafts - Reversing 1
9 C108526 Inner Coupler Sprocket - 1 1/4" bore, 3/8" pin hole 1

10 B001032 3/8" x 2 1/2" Bolt - Gr.5  (Shear Bolt) 1
11 B001132 3/8" Lock Nut 1
12 B009601 50-2 x 17 pitch Roller Chain 1
13 C808562 Outer Coupler Sprocket - 1 1/4" bore 1
14 B884505 1/4" Key x 2" lg 3
15 B002039 5/16" x 1/2" Set Screw 2
16 D311184 Gas Drive Lower Driveshaft - 121 3/4" lg 1
17 B195771 Driveshaft Coupler 1
18 B0020391 5/16" x 1/4" Set Screw 4
19 B009406 80-19 Sprocket - 1 1/4" bore (PTO Drive) 1
20 B009405 80-19 Sprocket - 1 3/8" bore (PTO Drive) 1
21 B009026 R80 Chain x 37 Pitch c/w Offset & Connector Link (PTO Drive) 1
22 D311018 Driveshaft Guard - 58 1/8" lg 2
23 D311019 Driveshaft Guard Clamp 2
24 B0011275 5/16" Stover Lock Nut 2
25 B887477 Driveshaft Bearing Housing 2
26 B017045 1 1/4" ID W ood Bearing Insert 2
27 B001024 3/8" x 1" Bolt 4
28 B001131 3/8" Hex Nut 4
29 B001165 3/8" Lock W asher 4
30 B0011495 3/8" SAE Flat W asher 4



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd.www.brandt.ca 134

Direct Drive PTO Tube Assembly - 1050 Standard Auger



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd. 135 www.brandt.ca

Ref # Part No. Descrip tion Qty

1 B027015 Chain Co upler Guard 1
2 D 312110 Chain Co upler Cover M ount 1
3 B024215 2 1/2" Ho se Clamp 1
4 D 311046 D riveshaft Guard - 51 1/4" lg 1
5 B001453 1/2" x 1" Serrated Flange Bolt 7
6 B001432 3/8" x 3/4" Serrated Flange Bolt 2
7 B0011326 3/8" L ocking Flange N ut 2
8 B003012 Gearbo x - 1:1, 1 1/4" Shafts 1
8 B003012R Gearbo x - 1:1, 1 1/4" Shafts - R eversing 1
9 C108526 Inner Coupler Sprock et - 1 1/4" bo re, 3/8" pin  hole 1

10 B001032 3/8" x 2 1/2" Bolt - Gr.5  (Shear Bolt) 1
11 B001132 3/8" L ock  N ut 1
12 B009601 50-2 x 17 pitch R oller Chain 1
13 C808562 Outer Co upler Spro cket - 1 1/4" bore 1
14 B884505 1/4" Key x 2" lg 4
15 B002039 5/16" x 1/2" Set Screw 2
16 D 311177 D irect D rive Low er D riveshaft - 262 1/4" lg 1
17 B195771 D riveshaft Coupler 1
18 B0020391 5/16" x 1/4" Set Screw 4
19 B009406 80-19 Spro cket - 1 1/4" bore 1
20 B009405 80-19 Spro cket - 1 3/8" bore 1
21 B009026 R 80 Chain x 37 P itch c/w  Offset &  Connector L ink 1
22 D 311018 D riveshaft Guard - 58 1/8" lg 4
23 D 311019 D riveshaft Guard Clamp 4
24 B0011275 5/16" Sto ver Lock  N ut 5
25 B887477 D riveshaft Bearing Housing 4
26 B017045 1 1/4" ID  W ood Bearing Insert 4
27 B001024 3/8" x 1" Bolt 8
28 B001131 3/8" Hex N ut 8
29 B001165 3/8" L ock  W asher 8
30 B0011495 3/8" SA E Flat W asher 8
31 B003040 P TO Shaft - 1 3/8"- 6 spline x 1 1/4" dia Yo kes 1
32 B001017 5/16" x 3" B olt 1
33 B878300 P TO Shaft Guard - D D  Auger 1
34 B001151 1/2" F lat W asher 1
35 D 311060 10" D D  Upper Gearbo x Saddle 1
36 D 311061 10" D D  Low er Gearbox Clamp 1
37 B001027 3/8" x 1 3/4" Bolt 10
38 B0011325 3/8" Stover L ock  N ut 10
39 D 311062 10" D D  Upper Bearing M ount Saddle 1
40 D 311063 10" D D  Low er Baring M o unt Clamp 1
41 B180555 P TO Shaft Holder Chain 1



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd.www.brandt.ca 136

Undercarriage Assembly - 1050 Standard Auger



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd. 137 www.brandt.ca

Ref # P art N o . D escrip tio n Q ty

1 D 311106 1050 A xle  F ra m e 1
2 D 314105A 1050 A -F ra m e A rm 2
3 B 011205 T ire  &  R im  - 15"  - w /o  M o v e r 2
3 B 011205E Z T ire  &  R im  - 15" w / M o v e r 2
4 D 311007 S p in d le  A ssem b ly 2
5 B 001160 1 1/4" F la t W a sh er 2
6 B 002050 1/4" x 2" Co tter P in 2
7 B 002203 3/8" x 2" C le v is P in 2
8 B 0020485 1/8" x 1" Co tter P in 2
9 B 002084 G rea se  Z erk  - 1/4"-28 tp i 2

10 D 311044 A -F ra m e  Cro ss B ra ce 1
11 B 0020168 3/8" x 2  1/2" S q . U -B o lt x 3  3/4" d ee p 2
12 B 0011325 3/8" S to v e r L o ck  N u t 6
13 D 311064 10" T ra ck  S lid e 1
14 C807316 13" S lid e  R o ller 1
15 B 0011125 3/4" x 7  1/2" B o lt 1
16 B 001143 3/4" L o ck  N u t 2
17 B 891522 T ra n sp o rt S to p 1
18 B 001040 1/2" x 1  1/4" B o lt 2
19 B 001136 1/2" L o ck  N u t 2
20 B 008098 3.5" S w iv e l P u lle y  B lo ck 1
21 B 001101 3/4" x 2  1/2" B o lt 1
22 B 001025 3/8" x 1  1/4" B o lt 2
23 B 0011495 3/8" S A E  F la t W a sh er 6
24 D 311005L F ra m e P iv o t M o u n t - L eft 1
25 D 311005R F ra m e P iv o t M o u n t - R ig h t 1
26 B 027500 S lid er B u sh in g 4
27 B 001087 1/2" x 1  1/4" C a rria g e B o lt 4
28 B 0011365 1/2" L o ck in g  F la n g e N u t 4
29 B 0275102 P la stic M a n u a l H o ld er 1
30 C314500 M a n u a l H o ld er B ra ck et 2
31 B 0110152 S p in d le  - 1 .5" x 11" 1
32 B 011604 G rea se  S ea l -  4  B o lt H u b 1
33 B 011603 In n er Co n e - 4  B o lt H u b   L M 67048 1
34 B 011602 In n er Cu p  - 4  B o lt H u b   L M 67010 1
35 B 011005 4 B o lt H u b  Co m p lete 1
36 B 011600 O u ter Cu p  - 4  B o lt H u b  - L M 11910 1
37 B 011601 O u ter Co n e  - 4  B o lt H u b  - L M 11949 1
38 B 0020108 1/4" x 2  1/2" S q . U -B o lt 2
39 B 011677 Ca stle  N u t -  3/4" - 16 U N F 1
40 B 002047 3/16" x 1  1/4" Co tter P in 1
41 B 011500 D u st Ca p  - 4  B o lt H u b 1
42 B 011504 W h eel B o lt 8
43 B 001002 1/4" x 3/4" B o lt 3
44 B 0011246 1/4" F la n g e L o ck  N u t 7



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd.www.brandt.ca 138

Tube Mounted Electric Drive Kit - All 10” Augers



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd. 139 www.brandt.ca

Ref # Part No. Description Qty

1 C807310 Electric Motor Base 1
2 C807309 Electric Motor Mount 2
3 C807311 Upper Guard Mount 1
4 C807312 Lower Guard Mount 1
5 C807313 Tightener Plate 1
6 B001454 1/2" x 1 1/4" Serrated Flange Bolt 2
7 B001086 1/2" x 1" Carriage Bolt 2
8 B0010875 1/2" x 1 1/4" Carriage Bolt 2
9 B001134 1/2" Stover Lock Nut 6

10 B001090 1/2" x 2" Carriage Bolt 4
11 B001151 1/2" Flat Washer 4
12 B001167 1/2" Lock Washer 4
13 B001135 1/2" Hex Nut 4
14 C807314 Rear Electric Shield 1
15 C807315 Front Electric Shield 1
16 B001010 5/16" x 1" Bolt 4
17 B001011 5/16" 1 1/4" Bolt 1
18 B001400 5/16" Serrated Flange Nut 5
19 B021110 Small  Latch Assembly 2
20 B0020355 #8 x 1/2" TEK Screw 4
21 B018045 3B110 SK Pulley 1
22 B0180274 1 1/4" Tapered Hub - SK 1
23 B0180183 3B56Q Pulley - 1750 rpm Motor 1
23 B0180189 3B66SD Pulley - 1450 rpm Motor 1
24 B0180287 1 5/8" Tapered Hub - Q - 1750 rpm Motor 1
24 B0180289 42mm Tapered Hub - SD - 1450 rpm Motor 1
25 B018078 B66 Belt - 1750 RPM Motors 3
25 B018079 B67 Belt - 1450 RPM Motors 3
26 B001434 3/8" x 1 1/4" Serrated Flange Bolt 2
27 B001405 3/8" Serrated Flange Nut 2



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd.www.brandt.ca 140

Gas Engine Drive Kit - 10” x 35’ & 40’ Augers



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd. 141 www.brandt.ca

Ref # Part No. Description Qty Ref # Part No. Description Qty

1 D311042A Engine Pulley Guard 1 37 B002226 1/4" x 1" Elevator Bolt 2
2 D311028 Drive Mount Holder 1 38 B0011246 1/4" Flange Lock Nut 2
3 D311027 Drive Mount Guide 2 39 B001024 3/8" x 1" Bolt 6
4 D314026A Engine Mount Plate 1 40 B0011325 3/8" Stover Lock Nut 5
5 B027500 Plastic Slider Bushing 12 41 B001028 3/8" x 2" Bolt 1
6 D311025 Gas Drive Mount 1 42 B0010819 3/8" x 3/4" Carriage Bolt 8
7 D311032R Drive Pivot Mount - Right 1 43 B0010835 3/8" x 1 1/4" Carriage Bolt 4
8 D311032L Drive Pivot Mount - Left 1 44 B0011326 3/8" Flange Lock Nut 2
9 D311033 Pivot Mount Washer 2 45 B001405 3/8" Serrated Flange Nut 24
10 D311029 Overcentre Handle 1 46 B001086 1/2" x 1" Carriage Bolt 4
11 D311031 Overcentre Handle Link 2 47 B001044 1/2" x 2" Bolt 1
12 D311030 Handle Mount 2 48 B001048 1/2" x 3" Bolt 1
13 D311040 Fuel Tank Mount 1 49 B001134 1/2" Stover Lock Nut 6
14 D311041 Fuel Tank Strap 1 50 B001453 1/2" x 1" Serrated Flange Bolt 2
15 B021401 Scepter Fuel Tank Strap 1 51 B001151 1/2" Flat Washer 1
16 C2080140 Scepter Fuel Tank Retainer 1 52 B001110 3/4" x 5" Bolt 1
17 B0274195 Fuel Tank - 25 Litre 1 53 B001155 3/4" Flat Washer 1
18 C200650 1/4" Gasline Hose x 60" 1 54 B001154 3/4" Stover Lock Nut 1
19 B024150 1/4" Hose Clamp 2 55 B029111 Moving Part Hazard Decal 2
20 B028218 Female Check Valve Fitting 1 56 B001147 1/4" Flat Washer 2
21 B028217 Male Check Valve Fitting 1 57 B001085 3/8" x 2" Carriage Bolt - Full Thread 4
22 D311039 Battery Mount 1 58 B0011495 3/8" SAE Flat Washer 6
23 B027700 Plastic Battery Box 1 59 B001165 3/8" Lock Washer 6
24 B0180001 27" Battery Cable 1 60 B001131 3/8" Hex Nut 4
25 B0180002 37" Battery Cable 1 61 D313242 Gas Tank Heat Sheild 1
26 D311034 Pivot Tube Weldment 1 62 B001432 3/8" x 3/4" Serrated Flange Bolt 4
27 D311035 Pivot Link End Weld 1 63 D311028A Drive Mount Holder w/Decal 1
28 D311194 Leveling Pivot Buhing 1 64 B002103 3/8" x 1" Quick Release Pin 1
29 D311225 Adjuster Link 1
30 D312037 Leveling Bar Weldment 1
31 C112796 Gearbox Pulley Guard 1
32 B018052 B-210 Belt - 1035 Gas Drive Auger 2
32 B0180555G B-248 Belt - 1040 Gas Drive Auger 2
33 B018121 2B15.35 Pulley - 1 1/4" Bore 1
34 B0020168 3/8" x 2 1/2" Sq. U-Bolt 4
35 B002047 3/16" x 1 1/4" Cotter Pin 4
36 B0010799 1/4" x 3/4" Carriage Bolt 2



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd.www.brandt.ca 142

Spring Tension Idler Assembly - 10” x 35’ & 40’ Augers

Kiss Idler Assembly - 10” x 40’ Augers



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd. 143 www.brandt.ca

Ref # Part No. Description Qty

1 C812084 Retaining Idler Sheave Assembly 1
2 D311009 Long Idler Spacer - 1" OD 1
3 D314262 Idler Stand 1
4 D314263 Spring Idler Bracket 1
5 D314264 Spring Idler Pivot Arm 2
6 D314266 Spring Bushing 4
7 D314267 Spring Idler Shield Mount 2
8 D314268A Spring Idler Shield 1
9 D314269 Idler Pulley Guard 1

10 B018144A 3" Idler Pulley - 5/8" Bore 1
11 B018145 5.5" Idler Pulley - 1/2" Bore 1
12 B0210993 Extension Spring - 1.47" OD x 5" Long 2
13 B0023115 Spacer - 5/8" OD x 1/2" ID x 5/8" Long 2
14 B002311 Spacer - 23/32" OD x 5/8" ID x 3/4" Long 2
15 B0020168 3/8" x 2 1/2" Sq. U-Bolt 3
16 B001024 3/8" x 1" Bolt 4
17 B001041 1/2" x 1 1/2" Bolt 2
18 B001051 1/2" x 3 1/2" Bolt 1
19 B001085 3/8" x 2" Carriage Bolt 4
20 B001134 1/2" Stover Lock Nut 3
21 B001139 5/8" Hex Nut 1
22 B001149 3/8" Flat Washer 4
23 B001151 1/2" Flat Washer 6
24 B001153 5/8" Flat Washer 8
25 B001169 5/8" Lock Washer 1
26 B0010743 5/8" x 4 1/2" Bolt 1
27 B0010744 5/8" x 5" Bolt 1
28 B0011325 3/8" Stover Lock Nut 4
29 B001405 3/8" Serrated Flange Nut 14
30 B0011415 5/8" Stover Lock Nut 2



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd.www.brandt.ca 144

Diesel Engine Drive Kit - 10” x 40’ Auger



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd. 145 www.brandt.ca

Ref # Part No. Description Qty Ref # Part No. Description Qty

1 D311042A Engine Pulley Guard 1 41 B0010799 1/4" x 3/4" Carriage Bolt 2
2 D311112 Diesel Mount Holder 2 42 B002226 1/4" x 1" Elevator Bolt 2
3 D311111 Diesel Mount Guide 2 43 B0011246 1/4" Flange Lock Nut 4
4 D311099 Diesel Mount Weldment 1 44 B001024 3/8" x 1" Bolt 4
5 B027500 Plastic Slider Bushing 18 45 B0011325 3/8" Stover Lock Nut 5
6 D311098 Diesel Drive Mount 1 46 B001028 3/8" x 2" Bolt 1
7 D311032R Drive Pivot Mount - Right 1 47 B0010819 3/8" x 3/4" Carriage Bolt 12
8 D311032L Drive Pivot Mount - Left 1 48 B0010835 3/8" x 1 1/4" Carriage Bolt 6
9 D311033 Pivot Mount Washer 2 49 B0011326 3/8" Flange Lock Nut 2
10 D311113 Diesel Overcentre Handle 1 50 B001405 3/8" Serrated Flange Nut 32
11 D311031 Overcentre Handle Link 2 51 B001086 1/2" x 1" Carriage Bolt 4
12 D311030 Handle Mount 2 52 B001044 1/2" x 2" Bolt 1
13 D312209 Diesel Tank Mount 1 53 B001048 1/2" x 3" Bolt 1
14 D312207 Diesel Tank Strap 2 54 B001134 1/2" Stover Lock Nut 6
15 D312204 Diesel Engine Rad Cover 1 55 B001453 1/2" x 1" Serrated Flange Bolt 2
16 C2080140 Scepter Fuel Tank Retainer 1 56 B001151 1/2" Flat Washer 5
17 B0274199 Diesel Fuel Tank - 43 Litre 1 57 B001074 5/8" x 4" Bolt 1
18 C200650 1/4" Gasline Hose x 60" 2 58 B0010744 5/8" x 5" Bolt 1
19 B024150 1/4" Hose Clamp 4 59 B001153 5/8" Flat Washer 5
20 B028036 1/4" MPT x 1/4" Hose Barb Insert 1 60 B001169 5/8" Lock Washer 1
21 B028210 Shut Off Valve - 1/4" NPT 1 61 B001139 5/8" Hex Nut 1
22 D312208 Rear Battery Mount 1 62 B0011415 5/8" Stover Lock Nut 2
23 C2100152 Plastic Battery Box 1 63 B001110 3/4" x 5" Bolt 1
24 B0180001 27" Battery Cable 1 64 B001155 3/4" Flat Washer 1
25 B0180002 37" Battery Cable 1 65 B001154 3/4" Stover Lock Nut 1
26 D311034 Pivot Tube Weldment 1 66 B029111 Moving Part Hazard Decal 3
27 D311035 Pivot Link End Weld 1 67 B001142 3/4" Hex Nut 1
28 D311194 Leveling Pivot Bushing 1 68 D311116 Diesel Upper Adjusting Rod 1
29 D311115 Diesel Lower Adjusting Rod 1 69 B001457 1/2" x 2" Serrated Flange Bolt 4
30 D311114 Diesel Leveling Bar Weldment 1 70 B021640 Rubber Mount 4
31 C112796 Gearbox Pulley Guard 1 71 B001167 1/2" Lock Washer 4
32 B018057 B-270 Belt - 1040 Diesel Drive Auger 2 72 B001135 1/2" Hex Nut 4
33 B018121 2B15.35 Pulley - 1 1/4" Bore 1 73 D312203 Throttle Cable Mount 1
34 D311008 Belt Idler Mount 1 74 B021119 Vernier Throttle Cable 1
35 D311009 Long Idler Spacer - 1" OD 2 75 B001301 10mm x 30mm Bolt 16
36 D311010A Belt Idler Guard Assembly 1 76 B001166 7/16" Lock Washer 16
37 B018144A 3" Idler Pulley - 5/8" Bore 1 77 B0011505 7/16" SAE Flat Washer 8
38 C812084 Retaining Idler Sheave Assembly 1 78 B001310 6mm x 20mm Bolt 6
39 B0020168 3/8" x 2 1/2" Sq. U-Bolt 6 79 C0129181 Kohler Diesel 1 1/8" Shaft 1
40 B002047 3/16" x 1 1/4" Cotter Pin 4 80 D312205 Diesel Flywheel Cover 1



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd.www.brandt.ca 146

Centre Drive PTO Drive Kit - All 10” Augers



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd. 147 www.brandt.ca

Ref # Part No. Description Qty Ref # Part No. Description Qty

1 B878300 PTO Shaft Guard 1 36 D311120 PTO Shaft Holder 1
2 B001453 1/2" x 1" Serrated Flange Bolt 13 37 B0011325 3/8" Stover Lock Nut 1
3 B001432 3/8" x 3/4" Serrated Flange Bolt 4 38 B001149 3/8" Flat Washer 2
4 D312110 Chain Coupler Cover Mount 2 39 B001031 3/8" x 1 1/2" Bolt 1
5 B0011326 3/8" Locking Flange Nut 4 40 B180555 PTO Shaft Holder Chain 1
6 B027015 Chain Coupler Cover 2 41 B003040 PTO Shaft - 6 Spline x 1 1/4" ID 1
7 B024215 2 1/2" Hose Clamp 2 42 D311142 Centre Drive Frame Shaft - 35' - 69 1/2" 1
8 D311079 Driveshaft Guard - 35' - 46 5/8" lg 1 42 D311155 Centre Drive Frame Shaft - 40' - 88 1/2" 1
8 D311046 Driveshaft Guard - 40' & 50' - 51 1/4" lg 1 42 D311145 Centre Drive Frame Shaft - 50' - 111 1/2" 1
9 D311023 Driveshaft Guard - 35' - 15 3/4" lg 1 43 B029170 Decal - PTO Speed 540 rpm 1
9 D311119 Driveshaft Guard - 40' - 30 1/4" lg 1
9 D311158 Driveshaft Guard - 50' - 53 1/2" lg 1
10 B001151 1/2" Flat Washer 1
11 B003012 Gearbox - 1:1 - 1 1/4" Shafts 1
12 B884505 1/4" Key x 2" lg 4
13 B001015 5/16" x 2 1/2" Bolt 1
14 B0011275 5/16" Stover Lock Nut 1
15 C108526 Inner Coupler Sprocket - 1 1/4" ID 1
16 B001032 3/8" x 2 1/2" Bolt 1
17 B0011325 3/8" Stover Lock Nut 1
18 B009601 50-2 x 17 pitch Roller Chain 2
19 C808562 Outer Coupler Sprocket - 1 1/4" ID 2
20 B0020391 5/16" x 1/4" Set Screw 4
21 D311154 Inner Coupler Sprocket - 6 Spline 1
22 B0030294 Gearbox - 1:1 - 6 Spline x 1 1/4" ID 1
23 D311118 Centre Driveshaft Support 1
24 B887477 Bearing Housing 1
25 B017045 Wood Bearing - 1 1/4" ID 1
26 B0010812 5/16" x 1 1/4" Carriage Bolt 2
27 B001148 5/16" Flat Washer 2
28 B001164 5/16" Lock Washer 2
29 B001126 5/16" Hex Nut 2
30 D311019 Driveshaft Guard Clamp 1
31 B0011275 5/16" Stover Lock Nut 1
32 B0020168 3/8" x 2 1/2" Sq. U-Bolt 7
33 B001405 3/8" Serrated Flange Nut 14
34 D311095 Gearbox Pivot Frame Mount 1
35 D311069 PTO Drive Gearbox Mount 1



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd.www.brandt.ca 148

Manual Winch Kit - All 10” Augers



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd. 149 www.brandt.ca

Ref # Part No. Description Qty

1 B030200 Hand Winch - 1500 lbs 1
2 D311188 Hand Winch Mount Plate 1
3 B001025 3/8" x 1 1/4" Bolt 3
4 B001149 3/8" Flat Washer 6
5 B001132 3/8" Lock Nut 7
6 B0020168 3/8" x 2 1/2" Sq. U-bolt 2
7 D311088 1/4" Cable x 48' - 1035 & 1040 Augers 1
7 C802766 1/4" Cable x 61.5' - 1050 Auger 1
8 B008070 1/4" Cable Clamp 2
9 B008071 1/4" Cable Thimble 1



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd.www.brandt.ca 150

Common Tube Assembly - 1340 Standard Auger



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd. 151 www.brandt.ca

Ref # Part N o. D escrip tion Q ty

1 C812300 Upper Tu be W eldm ent - 1340 1
2 C807302 Upper F lig ht W eldm ent - 1340 1
3 C807303 L o w er Tube W eldm en t - 1340 1
4 C807304 L o w er F ligh t W eldm en t - 1340 1
5 C807305 In tak e W eldm en t 1
6 B 017515 In tak e B ushing  - 1 3/4" O D  x 1 3/8" ID  x 1 1/2" lo ng 1
7 B 890400 Q uick  D etach Hitch 1
8 B 001027 3/8" x 1 3/4" B o lt 6
9 B 001132 3/8" L o ck  N u t 6

10 B 001040 1/2" x 1 1/4" B o lt 12
11 B 001167 1/2" L o ck  W a sher 12
12 B 001135 1/2" Hex N u t 12
13 B 001054 1/2" x 4" B o lt 2
14 B 001134 1/2" Sto v er L o ck  N u t 2
15 D 311175 Upper D riv eshaft - 213 1/2" lo ng 1
16 B 887477 D riv esh a ft B ea rin g  Ho lder 4
17 B 017045 W o o d D riv eshat B earing  - 1 1/4" ID 3
18 B 001024 3/8" x 1 1/4" B o lt 9
19 B 001165 3/8" L o ck  W a sher 9
20 B 001131 3/8" Hex N u t 8
21 B 887480 D riv esh aft Gua rd - 61" 3
22 B 001148 5/16" F lat W ash er 4
23 B 001165 5/16" L o ck  W ash er 4
24 B 001126 5/16" Hex N ut 4
25 B 027075 P lastic Head End Co v er 1
26 B 001425 1/4" x 3/4" S errated F la ng e B o lt 6
27 B 001124 1/4' L o ck  N u t 6
28 B 016096 P late W ash er - 2" O D  x 13/32" ID  x 1/4" th ick 1
29 B 001135 1/2" Hex N u t 9
30 B 001167 1/2" L o ck  W a sher 8
31 C807322 Spro ck et Spacer 3
32 B 017160 1 3/8" B earing  - 4 B o lt 1
33 B 017090 1 1/4" B earing  - 4 B o lt 1
34 C807301 Co v er P late 1
35 B 001455 1/2" x 1 1/2" Serrated F lang e B o lt 8
36 B 001049 1/2" x 3" B o lt - Fu ll Th read 1
37 B 194012 5/16" K ey  x 1 1/2" lo n g 1
38 B 884505 1/4" K ey  x 2" lo n g 1
39 B 029967 D ecal - D o w nspo ut W arnin g 2
40 B 029965 D ecal - A ug er D isch arg e 2
41 B 029150 D ecal - L arg e B randt D iecut 2
42 B 0210275 A m ber R eflectiv e Tape - 1.5" x 3" 6
43 B 029668 D ecal - 1340 2
44 B 029100 D ecal - Co m bin atio n  D an ger 1
45 B 029101 D ecal - D an g er A ug er Intak e 1
46 B 029971 D ecal - Safe Transpo rt 1



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd.www.brandt.ca 152

Electric Drive Tube Assembly - 1340 Standard Auger



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd. 153 www.brandt.ca

Ref # Part No. Description Qty

1 B003012 Gearbox - 1:1, 1 1/4" Shafts 1
1 B003012R Gearbox - 1:1, 1 1/4" Shafts - Reversing 1
2 C108526 Inner Coupler Sprocket - 1 1/4" bore, 3/8" pin hole 1
3 B001032 3/8" x 2 1/2" Bolt - Gr.5  (Shear Bolt) 1
4 B001132 3/8" Lock Nut 1
5 B009601 50-2 x 17 pitch Roller Chain 1
6 C808562 Outer Coupler Sprocket - 1 1/4" bore 1
7 B884505 1/4" Key x 2" lg 1
8 B002039 5/16" x 1/2" Set Screw 2
9 B887472 Large Coupling Guard 1

10 B001454 1/2" x 1 1/4" Serrated Flange Bolt 2
11 B0029111 Decal - Moving Part Hazard 1
12 C807320 Driveshaft Guard - 25" 1
13 B009426 80-15 Sprocket - 1 1/4" bore 1
14 B009425 80-30 Sprocket - 1 3/8" bore 1
15 B009429 R80 Chain x 43 Pitch c/w Offset & Connector Link 1



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd.www.brandt.ca 154

Centre Drive PTO Tube Assembly - 1340 Standard Auger



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd. 155 www.brandt.ca

Ref # Part No. Description Qty

1 B003012 Gearbox - 1:1, 1 1/4" Shafts 1
1 B003012R Gearbox - 1:1, 1 1/4" Shafts - Reversing 1
2 C108526 Inner Coupler Sprocket - 1 1/4" bore, 3/8" pin hole 1
3 B001032 3/8" x 2 1/2" Bolt - Gr.5  (Shear Bolt) 1
4 B001132 3/8" Lock Nut 1
5 B009601 50-2 x 17 pitch Roller Chain 1
6 C808562 Outer Coupler Sprocket - 1 1/4" bore 1
7 B884505 1/4" Key x 2" lg 3
8 B002039 5/16" x 1/2" Set Screw 2
9 D311181 Lower Driveshaft - 108" long 1

10 B887477 Driveshaft Bearing Housing 2
11 B017045 Wood Driveshaft Bearing - 1 1/4" ID 2
12 B001149 3/8" Flat Washer 2
13 B001165 3/8" Lock Washer 2
14 B001131 3/8" Hex Nut 2
15 B001024 3/8" x 1 1/4" Bolt 2
16 B001405 3/8" Serrated Flange Nut 2
17 B001434 3/8" x 1 1/4" Serrated Flange Bolt 2
18 B195771 Driveshaft Coupler 1
19 B887480 Driveshaft Guard - 61" 2
20 B001148 5/16" Flat Washer 2
21 B001164 5/16" Lock Washer 2
22 B001126 5/16" Hex Nut 2
23 C807336A Long Coupling Guard 1
24 B001453 1/2" x 1" Serrated Flange Bolt 6
25 B029111 Decal - Moving Parts Hazard 1
26 B0020391 5/16" x 1/4" Set Screw 4
27 B009156 80-17 Sprocket - 1 1/4" bore 1
28 B009405 80-19 Sprocket - 1 3/8" bore 1
29 B009427 R80 Chain x 39 Pitch c/w Offset & Connector Link 1



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd.www.brandt.ca 156

Direct Drive PTO Tube Assembly - 1340 Standard Auger



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd. 157 www.brandt.ca

Ref # Part No. Description Qty

1 B003012 Gearbox - 1:1, 1 1/4" Shafts 1
1 B003012R Gearbox - 1:1, 1 1/4" Shafts - Reversing 1
2 C108526 Inner Coupler Sprocket - 1 1/4" bore, 3/8" pin hole 1
3 B001032 3/8" x 2 1/2" Bolt - Gr.5  (Shear Bolt) 1
4 B001132 3/8" Lock Nut 1
5 B009601 50-2 x 17 pitch Roller Chain 1
6 C808562 Outer Coupler Sprocket - 1 1/4" bore 1
7 B884505 1/4" Key x 2" lg 4
8 B002039 5/16" x 1/2" Set Screw 2
9 C807319 Lower Driveshaft - 189 1/2" long 1

10 B887477 Driveshaft Bearing Housing 4
11 B017045 Wood Driveshaft Bearing - 1 1/4" ID 3
12 B001149 3/8" Flat Washer 6
13 B001165 3/8" Lock Washer 6
14 B001131 3/8" Hex Nut 6
15 B001024 3/8" x 1 1/4" Bolt 6
16 B001405 3/8" Serrated Flange Nut 2
17 B001434 3/8" x 1 1/4" Serrated Flange Bolt 2
18 B195771 Driveshaft Coupler 1
19 B887480 Driveshaft Guard - 61" 3
20 B001148 5/16" Flat Washer 4
21 B001164 5/16" Lock Washer 4
22 B001126 5/16" Hex Nut 4
23 B887472 Large Coupling Guard 1
24 B001453 1/2" x 1" Serrated Flange Bolt 7
25 B029111 Decal - Moving Parts Hazard 2
26 B0020391 5/16" x 1/4" Set Screw 4
27 B009156 80-17 Sprocket - 1 1/4" bore 1
28 B009405 80-19 Sprocket - 1 3/8" bore 1
29 B009427 R80 Chain x 39 Pitch c/w Offset & Connector Link 1
30 B898487 Driveshaft Guard - 35" 1
31 B878300 PTO Shaft Guard 1
32 B003040 PTO Shaft - 1 3/8"- 6 spline x 1 1/4" dia Yokes 1
33 B001017 5/16" x 3" Bolt 1
34 B001127 5/16" Lock Nut 1
35 B001151 1/2" Flat Washer 1
36 B180555 PTO Shaft Holder Chain 1



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd.www.brandt.ca 158

Diesel Drive Tube Assembly - 1340 Standard Auger



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd. 159 www.brandt.ca

Ref # Part No. Description Qty

1 B003012 Gearbox - 1:1, 1 1/4" Shafts 1
1 B003012R Gearbox - 1:1, 1 1/4" Shafts - Reversing 1
2 C108526 Inner Coupler Sprocket - 1 1/4" bore, 3/8" pin hole 1
3 B001032 3/8" x 2 1/2" Bolt - Gr.5  (Shear Bolt) 1
4 B001132 3/8" Lock Nut 1
5 B009601 50-2 x 17 pitch Roller Chain 1
6 C808562 Outer Coupler Sprocket - 1 1/4" bore 1
7 B884505 1/4" Key x 2" lg 3
8 B002039 5/16" x 1/2" Set Screw 2
9 D311181 Lower Driveshaft - 108" long 1

10 B887477 Driveshaft Bearing Housing 2
11 B017045 Wood Driveshaft Bearing - 1 1/4" ID 2
12 B001149 3/8" Flat Washer 2
13 B001165 3/8" Lock Washer 2
14 B001131 3/8" Hex Nut 2
15 B001024 3/8" x 1 1/4" Bolt 2
16 B001405 3/8" Serrated Flange Nut 2
17 B001434 3/8" x 1 1/4" Serrated Flange Bolt 2
18 B195771 Driveshaft Coupler 1
19 B887480 Driveshaft Guard - 61" 2
20 B001148 5/16" Flat Washer 2
21 B001164 5/16" Lock Washer 2
22 B001126 5/16" Hex Nut 2
23 C807336A Long Coupling Guard 1
24 B001453 1/2" x 1" Serrated Flange Bolt 6
25 B029111 Decal - Moving Parts Hazard 1
26 B0020391 5/16" x 1/4" Set Screw 4
27 B009160 80-12 Sprocket - 1 1/4" bore 1
28 B009425 80-30 Sprocket - 1 3/8" bore 1
29 B009102 R80 Chain x 42 Pitch c/w Connector Link 1



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd.www.brandt.ca 160

Undercarriage Assembly - 1340 Standard Auger



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd. 161 www.brandt.ca

Ref # P art N o . D escrip tio n Q ty

1 C812307 1340 A xle  F ra m e 1
2 D 314004A 1340 A -F ra m e  A rm 2
3 B 011205 T ire  &  R im  - 15"  - w /o  M o v e r 2
3 B 011205E Z T ire  &  R im  - 15" w / M o v e r 2
4 D 311007 S p in d le  A sse m b ly 2
5 B 001160 1 1/4" F la t W a sh e r 2
6 B 002050 1/4" x 2" Co tte r P in 2
7 B 002203 3/8" x 2" C le v is P in 2
8 B 0020485 1/8" x 1" Co tte r P in 2
9 B 002084 G re a se  Z e rk  -  1/4"-28 tp i 2

10 D 311044 A -F ra m e  Cro ss B ra ce 1
11 B 0020168 3/8" x 2  1/2" S q . U -B o lt x 3  3/4" d e e p 2
12 B 0011325 3/8" S to v e r L o ck  N u t 6
13 C807308 13" T ra ck  S lid e 1
14 C807316 13" S lid e  R o lle r 1
15 B 0011125 3/4" x 7  1/2" B o lt 1
16 B 001143 3/4" L o ck  N u t 2
17 B 891522 T ra n sp o rt S to p 1
18 B 001040 1/2" x 1  1/4" B o lt 2
19 B 001136 1/2" L o ck  N u t 2
20 B 008098 3.5" S w iv e l P u lle y  B lo ck 1
21 B 001101 3/4" x 2  1/2" B o lt 1
22 B 001025 3/8" x 1  1/4" B o lt 2
23 B 0011495 3/8" S A E  F la t W a sh e r 6
24 D 311005L F ra m e  P iv o t M o u n t - L e ft 1
25 D 311005R F ra m e  P iv o t M o u n t - R ig h t 1
26 B 027500 S lid e r B u sh in g 4
27 B 001087 1/2" x 1  1/4" C a rria g e  B o lt 4
28 B 0011365 1/2" L o ck in g  F la n g e  N u t 4
29 B 0275102 P la stic M a n u a l H o ld e r 1
30 C314500 M a n u a l H o ld e r B ra ck e t 2
31 B 0110152 S p in d le  - 1 .5" x 11" 1
32 B 011604 G re a se  S e a l -  4  B o lt H u b 1
33 B 011603 In n e r Co n e  - 4  B o lt H u b   L M 67048 1
34 B 011602 In n e r Cu p  - 4  B o lt H u b   L M 67010 1
35 B 011005 4 B o lt H u b  Co m p le te 1
36 B 011600 O u te r Cu p  - 4  B o lt H u b  - L M 11910 1
37 B 011601 O u te r Co n e  - 4  B o lt H u b  - L M 11949 1
38 B 0020108 1/4" x 2  1/2" S q . U -B o lt 2
39 B 011677 Ca stle  N u t -  3/4" - 16 U N F 1
40 B 002047 3/16" x 1  1/4" Co tte r P in 1
41 B 011500 D u st Ca p  - 4  B o lt H u b 1
42 B 011504 W h e e l B o lt 8
43 B 001002 1/4" x 3/4" B o lt 3
44 B 0011246 1/4" F la n g e  L o ck  N u t 7



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd.www.brandt.ca 162

Tube Mounted Electric Drive Kit - 1340 Auger



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd. 163 www.brandt.ca

Ref # Part No. Description Qty

1 C807310 Electric Motor Base 1
2 C807309 Electric Motor Mount 2
3 C807311 Upper Guard Mount 1
4 C807312 Lower Guard Mount 1
5 C807313 Tightener Plate 1
6 B001454 1/2" x 1 1/4" Serrated Flange Bolt 2
7 B001409 1/2" Serrated Flange Nut 6
8 B001088 1/2" x 1 1/2" Carriage Bolt 4
9 B001434 3/8" x 1 1/4" Serrated Flange Bolt 2

10 B001405 3/8" Serrated Flange Nut 2
11 B001011 5/16" x 1 1/4" Bolt 1
12 B001010 5/16" x 1" Bolt 3
13 B001400 5/16" Serrated Flange Nut 4
14 C807314 Rear Electric Shield 1
15 C807315 Front Electric Shield 1
16 B021110 Small Latch Assembly 2
17 B0020355 #8 x 1/2" TEK Screw 4
18 B018045 3B110 SK Pulley 1
19 B0180274 1 1/4" Tapered Hub - SK 1
20 B0180183 3B56Q Pulley - 1750 rpm Motor 1
20 B0180189 3B66Q Pulley - 1500 rpm Motor 1
21 B0180288 1 7/8" Tapered Hub - Q - 1750 Motor 1
21 B0180291 48 mm Tapered Hub - Q - 1500 Motor 1
22 B018078 B66 Belt - 1750 RPM Motor 3
22 B018079 B67 Belt - 1450 RPM Motor 3



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd.www.brandt.ca 164

Centre PTO Drive Kit - 1340 Auger



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd. 165 www.brandt.ca

Ref # Part No. Description Qty

1 B878300 PTO Shaft Guard 1
2 B001453 1/2" x 1" Serrated Flange Bolt 13
3 B001432 3/8" x 3/4" Serrated Flange Bolt 4
4 D312110 Chain Coupler Cover Mount 2
5 B0011326 3/8" Locking Flange Nut 4
6 B027015 Chain Coupler Cover 2
7 B024215 2 1/2" Hose Clamp 2
8 D311046 Driveshaft Guard - 40' - 51 1/4" lg 1
9 D311119 Driveshaft Guard - 40' - 30 1/4" lg 1

10 B001151 1/2" Flat W asher 1
11 B003012 Gearbox - 1:1 - 1 1/4" Shafts 1
12 B884505 1/4" Key x 2" lg 4
13 B001015 5/16" x 2 1/2" Bolt 1
14 B0011275 5/16" Stover Lock Nut 1
15 C108526 Inner Coupler Sprocket - 1 1/4" ID 1
16 B001032 3/8" x 2 1/2" Bolt 1
17 B0011325 3/8" Stover Lock Nut 1
18 B009601 50-2 x 17 pitch Roller Chain 2
19 C808562 Outer Coupler Sprocket - 1 1/4" ID 2
20 B0020391 5/16" x 1/4" Set Screw 4
21 D311154 Inner Coupler Sprocket - 6 Spline 1
22 B0030294 Gearbox - 1:1 - 6 Spline x 1 1/4" ID 1
23 D311118 Centre Driveshaft Support 1
24 B887477 Bearing Housing 1
25 B017045 Wood Bearing - 1 1/4" ID 1
26 B0010812 5/16" x 1 1/4" Carriage Bolt 2
27 B001148 5/16" Flat W asher 2
28 B001164 5/16" Lock W asher 2
29 B001126 5/16" Hex Nut 2
30 D311019 Driveshaft Guard Clamp 1
31 B0011275 5/16" Stover Lock Nut 1
32 B0020168 3/8" x 2 1/2" Sq. U-Bolt 7
33 B001405 3/8" Serrated Flange Nut 14
34 D311095 Gearbox Pivot Frame Mount 1
35 D311069 PTO Drive Gearbox Mount 1
36 D311120 PTO Shaft Holder 1
37 B0011325 3/8" Stover Lock Nut 1
38 B001149 3/8" Flat W asher 2
39 B001031 3/8" x 1 1/2" Bolt 1
40 B180555 PTO Shaft Holder Chain 1
41 B003040 PTO Shaft - 6 Spline x 1 1/4" ID 1
42 D311155 Centre Drive Frame Shaft - 40' - 88 1/2" 1
43 B029170 Decal - PTO Speed 540 rpm 1



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd.www.brandt.ca 166

Diesel Engine Drive Kit - 13” x 40’ Auger



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd. 167 www.brandt.ca

Ref # Part No. Description Qty Ref # Part No. Description Qty

1 C813089A Engine Pulley Guard 1 41 B0010799 1/4" x 3/4" Carriage Bolt 2
2 D311112 Diesel Mount Holder 2 42 B0010036 1/4" x 1 1/4" Bolt 2
3 D311111 Diesel Mount Guide 2 43 B0011246 1/4" Flange Lock Nut 4
4 D311099 Diesel Mount Weldment 1 44 B001024 3/8" x 1" Bolt 4
5 B027500 Plastic Slider Bushing 18 45 B0011325 3/8" Stover Lock Nut 5
6 D311098 Diesel Drive Mount 1 46 B001028 3/8" x 2" Bolt 1
7 D311032R Drive Pivot Mount - Right 1 47 B0010819 3/8" x 3/4" Carriage Bolt 12
8 D311032L Drive Pivot Mount - Left 1 48 B0010835 3/8" x 1 1/4" Carriage Bolt 6
9 D311033 Pivot Mount Washer 2 49 B0011326 3/8" Flange Lock Nut 2
10 D311113 Diesel Overcentre Handle 1 50 B001405 3/8" Serrated Flange Nut 32
11 D311031 Overcentre Handle Link 2 51 B001086 1/2" x 1" Carriage Bolt 4
12 D311030 Handle Mount 2 52 B001044 1/2" x 2" Bolt 1
13 D312209 Diesel Tank Mount 1 53 B001048 1/2" x 3" Bolt 1
14 D312207 Diesel Tank Strap 2 54 B001134 1/2" Stover Lock Nut 6
15 B0010931 1/2" x 3 1/2" Carriage Bolt 2 55 B001453 1/2" x 1" Serrated Flange Bolt 2
16 C2080140 Scepter Fuel Tank Retainer 1 56 B001151 1/2" Flat Washer 5
17 B0274199 Diesel Fuel Tank - 43 Litre 1 57 B001072 5/8" x 3" Bolt 1
18 C200650 1/4" Gasline Hose x 60" 2 58 D313256 Idler Pulley Shaft 1
19 B024150 1/4" Hose Clamp 4 59 B0011535 5/8" SAE Flat Washer 2
20 B028036 1/4" MPT x 1/4" Hose Barb Insert 1 60 B001169 5/8" Lock Washer 2
21 B028210 Shut Off Valve - 1/4" NPT 1 61 B001139 5/8" Hex Nut 2
22 D312208 Rear Battery Mount 1 62 B0011396 5/8" Locking Jam Nut 2
23 C2100152 Plastic Battery Box 1 63 B001110 3/4" x 5" Bolt 1
24 B0180001 27" Battery Cable 1 64 B001155 3/4" Flat Washer 1
25 B0180002 37" Battery Cable 1 65 B001154 3/4" Stover Lock Nut 1
26 D311034 Pivot Tube Weldment 1 66 B029111 Moving Part Hazard Decal 3
27 D311035 Pivot Link End Weld 1 67 B001142 3/4" Hex Nut 1
28 B017255 Bearing - 3/4" ID x 1.5" OD 1 68 D311116 Diesel Upper Adjusting Rod 1
29 D311115 Diesel Lower Adjusting Rod 1 69 B001093 1/2" x 3" Carriage Bolt 2
30 D311114 Diesel Leveling Bar Weldment 1 70 B001167 1/2" Lock Washer 4
31 C112796 Gearbox Pulley Guard 1 71 B001135 1/2" Hex Nut 4
32 B018057 B-270 Belt - 1040 Diesel Drive Auger 2 72 C0139191 1 7/16" Shaft - Deutz Diesel 1
33 B018121 2B15.35 Pulley - 1 1/4" Bore 1 73 C814096 5/8" x 3" Bolt c/w Grease Zerk 1
34 D313253 Idler Mount Bracket 1 74 B001301 10mm x 30mm Bolt 12
35 D313255 Idler Spacer - 1" OD x 1/2" thick 2 75 B001302 10mm x 20mm Bolt 8
36 D313254A Belt Idler Guard Assembly 1 76 B001166 7/16" Lockwasher 20
37 B018144A 3" Idler Pulley - 5/8" Bore 1
38 C812084 Retaining Idler Sheave Assembly 1
39 B0020168 3/8" x 2 1/2" Sq. U-Bolt 6
40 B0020556 1/4" x 2 1/2" Roll Pin 2



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd.www.brandt.ca 168

Manual Winch Kit - 1340 Auger



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd. 169 www.brandt.ca

Ref # Part No. Description Qty

1 B030200 Hand Winch - 1500 lbs 1
2 D311188 Hand Winch Mount Plate 1
3 B001025 3/8" x 1 1/4" Bolt 3
4 B001149 3/8" Flat Washer 6
5 B001132 3/8" Lock Nut 7
6 B0020168 3/8" x 2 1/2" Sq. U-bolt 2
7 D311088 1/4" Cable x 48' - 1340 Augers 1
8 B008070 1/4" Cable Clamp 2
9 B008071 1/4" Cable Thimble 1



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd.www.brandt.ca 170

B003012   Gearbox - 1: 1 - 1 1/4” Shafts - Complete

Ref # Part No. Description Qty

1 B003011R10 Input Shaft Seal 1
2 B003011R09 Output Shaft Seal 1
3 B003023518 O-ring - 105mm x 3.1 3
4 B011603 Bearing Cone - LM67048 4
5 B011602 Bearing Cup - LM67010 4



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd. 171 www.brandt.ca

B003012R   Gearbox - 1: 1 - 1 1/4” Shafts - Reverser - Complete

Ref # Part No. Description Qty

1 B003011R10 Input Shaft Seal 1
2 B003011R09 Output Shaft Seal 1
3 B003023518 O-ring - 105mm x 3.1 3
4 B011603 Bearing Cone - LM67048 4
5 B011602 Bearing Cup - LM67010 4



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd.www.brandt.ca 172

B0030294  Std Auger PTO Drive Gearbox - 1 : 1

Ref # Part No. Description Qty

1 B003029411 Input Tube Seal 2
2 B003023510 Output Shaft Seal 1
3 B003023518 O-ring - 105mm x 3.1 2
4 B011656 Bearing Cone - LM48548 2
5 B011657 Bearing Cup - LM48510 2
6 B003029405 Bearing - 32010 2



10” & 13” Standard & Supercharged Augers

Brandt Agricultural Products Ltd. 173 www.brandt.ca

Ref # Part No. Description Qty

1 B003762 Yoke - 1 3/8" - 6 Spline 1
2 B0037051 Cross & Bearing Kit - 12E 2
3 B00304001W Yoke & Shaft Assembly 1
4 B00304002W Yoke & Tube Assembly 1
5 B00304003W Yoke - 1 1/4" Bore - Keyed 1
6 B003755 Shield Bearing 2
7 B00304004W Outer Shield 1
8 B00304005W Inner Shield 1
9 B00304006W Tractor Half of Shaft c/w Guard - 6 Spline 1

10 B00304007W Implement Half of Shaft c/w Guard 1
NS B0010102 Shear Bolt - 5/16" x 1" Bolt - Gr.2 1
NS B003103 Shear Nut - 5/16" Stover Lock Nut 1

B003040 PTO Shaft - 1 3/8" 6 Spline x 1 1/4" Bore - Series 12E - Complete 1

B003040  Weasler PTO Shaft - Series 12E

Snap Ring Groove is
in the Bearing Cap

1.064”

2.50”


